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Applicant JIANGSU SUNCHEM NEW MATERIALS CO.,LTD

o dE AETLANEIL AR 13135

Address NO. 1313 WEST BINJIANG ROAD, JIANGYIN, JIANGSU, CHINA

DA R A B A5 B R SR LR IA

The following sample(s) and sample information was/were submitted and identified by/on the behalf

of the client

B PR A RPESR IR 2

Sample Name EXPANDABLE POLYSTYRENE RESIN

RS C

Part No. C

FEmm B S

Color White

B H 1 2018.06.21

Sample Received Date Jun. 21, 2018 ~ ﬁ

ERLY AN 2018.06.21-2018.06.25 gﬁ“

Testing Period Jun. 21,2018 to Jun. 25,2018 é”é

RWER Wt PR, X BTHRACRE M R I IR+ (HBCDD) A7k s

Test Requested As specified by client, to test Hexabromocyclododecane (HBCDD) in the submitted ))\%
sample(s). RIRY

nspection & T
AR 35 R 0 25 5 e “

Test Method/Test Result(s)

Please refer to the following page(s).

A7
v S F bay s n AREa
% Reviewed by
3 Ho SR
3 Date 2018.06.25
IR
22718 Senior Laboratory Manager No. R201801529

MEEAFIRLE
ational Pinbizo(Shanghsi) Co.. Ltd.

EEmERARE RS 1996 S
Ne. 1994, Ximjingizo Road, Pudong New District, Shanghei Chinz
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K HE Test Method

TR A B2

W5 H Wi 7% v

Test Item(s) Test Method Equipment(s)

AN %#US EPA 3550C:2007 & US EPA GC-MS
Hexabromocyclododecane (HBCDD) 8270D:2014
Refer to US EPA 3550C:2007 &
US EPA 8270D:2014

P EE R Test Result(s)

VR H Tested Item(s) £E B Result TR H R MDL
ANk N.D. 5 mg/kg
Hexabromocyclododecane(HBCDD)
T it/ FR AL R SRR
Tested Sample/Part Description White grains
—
I ND. = et CNF I R ﬂl
-mg/kg=ppm= H JITZ— B
Remark: -MDL = Method Detection Limit k
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
Vay 23 ARG PRI RERE. #HE. AAEEERER. A ERRERFENA. Uy
Note: The testing data and result(s) in this report is(are) just for scientific research, jﬁg_si

education, internal quality control and product development etc.
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HEFESTEET FBH &5 F I R SR
Weigh sampleand place  —3 Ezxtracted with —
itina thimble organic solwent Concentrate the extract
FACC-MIH T BAEfasTE EEFIEHEEERA
] Ilakeup with —  Transferthe extractintoa
ﬁnalyzedhj.r SC-MS Drganjc aolvent wolumetric flasic
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P R

Photo(s) of the sample(s)

" 1?._‘\ 13 19

***T&%%Eﬁ***
*** End of report ***
75 B Statement:

Lo AR ot N B B SR i T g 5 O K
This report is considered invalidated without approval signature, special seal and the seal on the perforation;
2. FEGMAESAE S b R SR, B N B S A T, CTIRIZ SEHL LS
The sample(s) and sample information was/were provided by the client who should be responsible for the
autenticity which CTI hasn’t verified,
3. AHR AN ZE AR AU IR MR i A 5T
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. RECTIHHHFR, A RHIAMR
Without written approval of CTI, this report can’t be reproduced except in full;
5. ARSI S P RISE LA R S SCNER =R, PO,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
genrated), the Chinese version shall prevail.
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